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CERTIFICADO DE PRUEBAS EN FABRICA

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697) Veracruz, Ver. _<_mx_8

(52) 229 989 1100 tel
(52) 229 989 1120 fax

CLIENTE / PURCHASER Confirmacién de Venta / Sales Confirmation |Nimero / Number |Fecha /Date |Pég/Page
TUBOS CONEXIONES Y TANQUES, S.A.DEC.V. 051485/01 03000734 15/01/2003 1/4
Tipo de Tubo / Type of Pipe Orden Cliente / Purchaser Order | Compafiia de Inspeccién / Inspection Company Inspector / Inspector
CONDUCCION /LINE PIPE SEAMLESS -
Norma / Standard or Specification Grado de Acero/ Steel Grade  |Extremos / Ends
API 5LUASTM A106/ASME SA106/ASTM A53, JULIO 1, 2000/99/1995-A95/99B |B/X42 PSL1 BISELADO NORMAL / NORMAL BEVEL :
Dimensiones / Dimensions Cédula / Schedule |Peso Nominal / Nominal Weight |Longitud / Length Superficie / Surface Cantidades / Quantities
6 5/8 X 0.280 INCH 18.97 LB/FT 18.00/21.30 FT BARNIZADO / VARNISHED 48 Pzas/Pcs
168.30 X 7.10 MM 28.26 KG/M 5.50/ 6.50 MTS
PRUEBAS DE TENSION / TENSILE TEST
Colada /| Probeta /| Caracteristica de la Probeta / Specimen Characteristics | Temp Fluencia / Yield Strength Resistencia / Relacion Alargamiento / _Reduccién de Dureza / Hardness
Heat | Sample de KG/MM2 Tensile Strength | F/R / Rate Elongation Area / Reduction Tipo / Type

Ens/ KG/MM2 YSUTS of Area

Test Offset EUL Lo % % BHN

Temp _ 0.5 % MM | In2inches

Condicién / Condition Dimensiones / | Seccién / TMin TMin
Dimensions Area TMax TMax
Zona/ | Estado / [Tipo /] Ori MM MM2 °C |LMin 29.50[LMin 4218 Min API[Min Min
Zone | State [Type LMax LMax Max Obt | Req Max

99283 |19168 C/B ST Rec | L | 25.00 x7.40 185.001 TA 33.69 49.43 0.68 39
99283 (19169 C/B ST Rec | L | 25.30 x7.40 187.22| TA 32.56 49.50 0.66 39
99288 (19170 C/B ST Rec | L | 25.80 x 7.40 190.92| TA 35.37 52.26 0.68 37
99288 (19171 C/B ST Rec | L | 25.20 x 7.50 189.001 TA 32.51 50.74 0.64 38

ENSAYOS TECNOLOGICOS / TECHNOLOGICAL TEST

Aplastamiento / Flattening Test | Curvado / Bend Test Abocardado / Flaring Test Pestafieado / Flange Test Anillo Extendido / Ring Expanding Test | Traccién de Anillo / Ring Tensile Test
BUENO / GOOD N/A N/A
C/B = Cuemo / Body R/U = Recalque / Upset Rec = Rectangular / Strip specimen Cil = Cilindrica / Round bar specimen NR = Normalizado y Revenido / Normalized and
L= Longitudinal / Longitudinal T = Transversal / Transverse 1=AP! 2=1SO u..>m«§ A«O_z §=AFNOR 6=UNI Tempered
Tra = Probeta tratada en laboratorio / Specimen with TR = Templado y Revenido / Quenched and Tempered N = Normali >/ N A = Recocido / Annealed SR = Relevado de Esfuerzo ST = Sin Tratamiento / As
heat treatment at Laboratory / Stress Relief Rolled

Min = Minimo / Minimum Max = Maximo / Maximum

TA = Temperatura Ambiente / Room Temperature
LMin = Longitudinal Minimo / Longitudinal Minimum__LMax = Longitudinal Méximo / Longitudinal Maximum

TMin = Transversal Minimo / Transverse Minimum

Oril = Orientacion / Orientation
TMax = Transversal Maximo / Transverse Maximum

N/A=No Aplica / Does Not Apply

Este documento certifica que los aqul fueron A dos, probados y/o inspecc de acuerdo con la ificacion de \4 mu.ooo.i—o&a8§§§§§:~§<3<&§o§§n1§3§ En el certificado original ef
logotipo Tenaris (vorde) esté impreso en la hoja. En caso de que i del i gue una del mismo, §e!ni.unlnaoio:!a&oo:lea%:n_.<.o§3€oauu!ovo-o:n_nio«§aﬁon_o >, ylo f; ioh serd sujela a la ley.
tested, and/or i d in t&.s.o ¢ and meets the .n- spects. This is issued by n§3§§=t<tﬁ with electronic signature. On the original certificate the trade-mark green

c:_n..si or not aliowed use. alteration and/or falsification will be subjected to the law.
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Tenaris Group

CERTIFICADO DE PRUEBAS EN FABRICA

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
(52) 229 989 1120 fax

CLIENTE / PURCHASER Confirmacion de Venta / Sales Confirmation |Numero/Number |Fecha/ Date Pdg / Page
TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. 051485/01 03000734 15/01/2003 2/4
Tipo de Tubo / Type of Pipe Orden Cliente / Purchaser Order | Compariia de Inspeccidn / inspection Company Inspector / Inspector
CONDUCCION /LINE PIPE SEAMLESS -
Norma / Standard or Specification Grado de Acero / Steel Grade  |Extremos / Ends
APl 5L/ASTM A106/ASME SA106/ASTM A53, JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL / NORMAL BEVEL
Dimensiones / Dimensions Cédula / Schedule |Peso Nominal / Nominal Weight |Longitud / Length Superficie / Surface Cantidades / Quantities
6 5/8 X 0.280 INCH 18.97 LB/FT 18.00/21.30 FT BARNIZADO / VARNISHED 48 Pzas/Pcs
168.30 X 7.10 MM 28.26 KG/M 5.50/6.50 MTS
ANALISIS Dc__s_oo / CHEMICAL ANALYSIS
% | % | %% | %] %]%] %] % \eo\o\\o\o\o\oo\o*.x..x.o\o.x.o\oo\oko\ow‘x.o_._
C|Si|Mn|N |cCcr}] S P [ Mo | Cu < Al |ShniNb | Ti |As|Ca| B N | ©E |[PcM|CEC| Pb [ Sb | Bi | sol | soi | M m |ppm
X X X X X ) 3
100 10000 1000 10000 100 10000 100
Min 10{ 27
Colada/ Probeta / Max 25 135 40 40| 300 30| 150| 400 80
Heat Sample
99283 19168 P 16| 26| 65 5 7] 32 71 23| 137 o} 21 7 0 0 4 25 of 71
99283 19169 P 16| 26| 65 5 7 31 7] 22| 137 o] 20 7 0 0 4 23 o] 71
99288 19170 P 18| 27| 66 4 6] 36 7] 32| 128 0] 22 7 0 0 4] 18 0| 88
99288 19171 P 17| 27| 66 4 6] 36 7] 32| 128 o} 19 7 0 0 4 19 0] 88
[Notas / Notes H=_Andlisis de colada / Heat Analysis P=_Andlisis de producto / Product Analysis N/A= No Aplica / Does Not Apply ]
Este documenio certifica que los descritos aqui fueron 7 bados y/o i de acuerdo con la Hficacion de Yy satisface joe i Este certifi ooo:!o i un sistema izado y es valido con firma electrénica. En el certificado original el
Ucu.ﬁqu?oaovonirsﬂgg_n:&n m:nhuo&nn.!lgao_nﬁigéca.oggg ie—:.a_n!_nooioaiﬁoglgﬂi <l§~§:ﬂv_mvo..n:n552:8§m_e fteracién y/o ion serd sujeta a la ley.
This is to certify that the p ibed here in were tested, and/or i d in _3338 and meets the requirements in all respects. 4?-0253.0_-§v<n§&§!&§-<lii::loo:o:.ou.c:n.:«o On the original certificate the trade-mark green
coloured ‘Tenarie' is st ._in case the owner of the origi ‘himseift the for any unlawfut or not allowed usa. alteration and/or falsification will be subjected to the law,

DICA777 040
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"CERTIFICADO DE PRUEBAS EN FABRICA

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz; Ver. México

(52) 229 989 1100 tel
(52) 229 989 1120 fax

CLIENTE / PURCHASER Confirmacién de Venta / Sales Confirmation |Numero/ Number |Fecha / Date Pdg / Page
TUBOS CONEXIONES Y TANQUES, S.A. DEC.V. 051485/01 03000734 15/01/2003 3/4
Tipo de Tubo / Type of Pipe Orden Cliente / Purchaser Order | Compaiia de Inspeccion / Inspection Company Inspector / Inspector
CONDUCCION /LINE PIPE SEAMLESS -
Norma / Standard or Specification Grado de Acero / Steel Grade | Extremos / Ends
API 5L/ASTM A106/ASME SA106/ASTM A53, JULIO 1, 2000/99/1995-A95/998 |B/X42 PSL 1 BISELADO NORMAL /NORMAL BEVEL
Dimensiones / Dimensions Cédula / Schedule |Peso Nominal / Nominal Weight Longitud / Length Supefficie / Surface Cantidades / Quantities
6 5/8 X 0.280 INCH 18.97 LB/FT 18.00/21.30 FT BARNIZADO / VARNISHED 48 Pzas/Pcs
168.30 X 7.10 MM 28.26 KG/M - 5.50/6.50 MTS
ENSAYOS DE DUREZAS / HARDNESS TEST
Colada / 99283 Lecturas Obtenidas / Obtained Colada / 99283 Lecturas Obtenidas / Obtained Colada / 99288 Lecturas Obtenidas / Obtained Colada / 99288 Lecturas Obtenidas / Obtained
Heat . Readings Heat Readings Heat Readings Heat Readings
Probeta / 19168 1 2 3 P/A | Var Probeta / 19169 1 2 3 P/A | Var Probeta / 19170 1 2 3 P/A | Var Probeta / 19171 1 2 3 P/A | Var
Sample Sample Sample Sample
Cuadrante |DE/OD |749 |748 741 [ 746 Cuadrante [DE/OD | 747 749|732 1743 Cuadrante | DE/OD |74.1 [741 | 74.0 | 741 Cuadrante |DE/OD |75.0 7341742742
/ Quadrant / Quadrant / Quadrant / Quadrant
1 C/MW 1739 (7397341737 1 Cc/MW 75.1 | 746 | 73.2 | 74.3 1 C/MW [737 740734737 1 C/ MW 749 | 735{732]739
HRb DI/ID 732735739735 1.1 HRb DI/ID 737|732 1740|736 | 0.7 HRb DI/ID 739731745738 0.4 HRb DI/ID 737 1742|746 1742 0.3
1
REQUERIDO / REQUIRED Min Max P/A Var REQUERIDO / REQUIRED Min Max P/A Var REQUERIDO 7 REQUIRED Min Max PIA Var REQUERIDO / REQUIRED Min Max P/A Var
HRc 22.00 HRc 22.00 HRc 22.00 HRc 22.00
Colada / Lecturas Obtenidas / Obtained Colada/ Lecturas Obtenidas / Obtained Colada/ Lecturas Obtenidas / Obtained Colada / Lecturas Obtenidas / Obtained
Heat Readings Heat Readings Heat Readings Heat Readings
Probeta / 1 2 3 P/A | Var Probeta / 1 2 3 P/A | Var Probeta / 1 2 3 P/A | Var Probeta / 1 2 3 P/A | Var
Sample Sample Sample Sample
Cuadrante | DE/OD Cuadrante | DE/OD Cuadrante | DE/OD Cuadrante | DE/OD
/ Quadrant / Quadrant / Quadrant / Quadrant
C/MW C/MW C/MW C/MW
Di/ID DI/ID DI/ID DI/ID
I N 1 I
REQUERIDO / REQUIRED Min Max P/A Var REQUERIDO / REGUIRED Min Max P/A Var REQUERIDO 7 REGUIRED Min Max PIA | Var REGUERIDO / REQUIRED Min | Max | PIA | Var
] [ ] [
NOTES: P/A = Promedio / Average Var = Variacién / Variation Min = Minimo / Minimum Max= Maximo / Maximum
DE/OD = Didmetro Exterior / Outside Diameter C/MW = Centro / Mid Wall DUID = Didmetro interior / Internal Diameter N/A= No Aplica / Does Not Apply
mzagslso%ai_oavaa.ﬁgnauo}g&.ig F? d bados y/o i de acuerdo con la eapecif de y satisface ios pondi imi Este certificado se emite medi un sistema izado y es valido con firma electrénica. En el certificado original el
_oco..io,_.ﬂ.n.‘.i?oa&!u!ﬁ«oﬁg_ms&.n. m:aoonn.on.ilviﬂ&o!goo:sooco.!n.Bnoovinliﬂ_:e.aoeo:.n!»:...ulFooio:-&bnoo:l%ik‘rbocgg_ovo.ns—ncf§=§.c. bido. Cualquier alt y/o falsificacion sera sujeta a la ley.
._.I-W,ooﬂn.?gz‘v-o&ﬁuaos;v&:m«mw:ioaig,-li&.i&.-a\oq d in with the ef and meets the i in all respects. This certifi Fra:&c<n§_v§oa~on§iwt<l&i.:lnn:o.-.numo:&ia. On the original certificate the trade-mark green
coloured ‘Tenaris' is ._In case the owner of the original certificale would release a i i igh i i il unlawfut or not allowed use. alteration and/or falsification wil be subjected 1o the law,
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Tenaris Group

CERTIFICADO DE PRUEBAS EN FABRICA

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
(52) 229 989 1120 fax

Fabricacion de acero / Steel making process
Furnace-Continuous Casting Machine. Fully Killed Steel.

No reparado por soldadura / No repair by welding
Tratamiento térmico / Heat treatment

Control no destructivo / Non destructive test
Método de inspeccién / Inspection method
Mandril / Drift  Diametro / Diameter

Prueba hidraulica / Hydrostatic test pressure

N/A
2660 PSI

Notas / Notes

MATERIAL DE ACUERDO A NACE MR0175-97

Horno de Arco Eléctrico-Homo d

Fabricacién de tubo / Pipe manufacturing process Laminado en caliente sin costura / Seamiless hot rolled
Material libre de contaminacién de Mercurio / Material free from Mercury contamination

Sin tratamiento térmico / Material as rolled
Satisfactorio / Satisfactory
*- EMI - FLVI - MPI -

Longitud/Length N/A

05 SEG/ SEC

CLIENTE / PURCHASER Confirmacion de Venta / Sales Confirmation |Nimero / Number |Fecha / Date Pag / Page
TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. 051485/01 03000734 15/01/2003 4/4
Tipo de Tubo / Type of Pipe Orden Cliente / Purchaser Order |Compariia de Inspeccidn / Inspection Company Inspector / Inspector
CONDUCCION  /LINE PIPE SEAMLESS -

Norma / Standard or Specification Grado de Acero / Steel Grade  |Extremos / Ends

API 5L/ASTM A106/ASME SA106/ASTM A53, JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL / NORMAL BEVEL

Dimensiones / Dimensions Cédula / Schedule |Peso Nominal / Nominal Weight Longitud / Length Supefficie / Surface Cantidades / Quantities
6 5/8 X 0.280 INCH 18.97 LB/FT 18.00/21.30 FT BARNIZADO / VARNISHED 48 Pzas/Pcs
168.30 X 7.10 MM 28.26 KG/M 5.50/6.50 MTS ‘

Fabricado por / Manufactured by TAMSA

e Afinacién-Maquina de Colada Continua. Acero calmado con aluminio. / Electric Arc Furnace-Ladle

ACION DE CALIDAD NOMBRE Y FIRMA /
ERTIFICATION NAME AND SIGNATURE

TAMSA REF: 374014

*#*Fin del Informe / End of Report***

QUALIT
Este documento certifica que los prod d aqui fueron bados y/o doe de acuerdo con fa de ia y satistace jos pondi Este certificado se emite medi un sistema izado y es vélido con firma electrénica. En el certificado original el
logotipo Tenaris (verde) estd impreso en la hoja m:gnoneolgalo!igow:_ao:o:i.ogu&g.gsﬂ:ﬁnq_ngioiﬁao:o_o.i:l_<3§§:§m8«9§551§=$&o. Cualquier afteracidn y/o falsificacio seré sujeta a la ley.
d L tested, and/or i d in with the f in al resp This certifi s issued by a computerized aystem and it is valid with electronic signature. On the original certificate the trade-mark graen
i for any unlawful or not allowed use. ahteration and/or falsification will be subjected 1o the Jaw.
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